ARC-645

4U Rack Mounting Chassis

Package Drop Test Report

Report NO: 041030010

Issued by: Rex Chang / 09/29/2004
Engineer
Reviewed by: Wenyuan Yang / 09/29/2004

Manager



AR EARM
S

e Power That Saives Package Drop Test Report NO. 041030010

ARC-645 Chassis

Test Date: 09-27-2004

Test Product: ARC-645

Test Site: AAEON QA Internal Lab.

Performed By: Rex Chang

Test Standard:
Reference ISTA PROJECT 1A

Test Equipment:
Drop Tester

KING DESIGN Co. LTD.
Model: KD-128A
Serial Number: UU110099190

Test Condition:

Test Phase: One corner. Three edges. Six face
Test Cycle: 1 Cycle

Test High: 61cm

Test Weight: 16.73 Kg

Sample Package: lunit in double-package.
Test Drawing:
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Test Result:
After packing drop test, the structure of chassis never change shape and surface paint doesn't flake off.
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